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Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm Offset 4.90 de
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Limit PABS

rwrk
.10 4dpR—BPURIOUS | INE_ABS PARS

SPURIOUS_LINE_ABS
-20 dB

.30 dB

40 dB

=50 dB

Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 904.74513 MHz -53.81 dBm -40.81 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66449 GHz -54.41 dBm -41.41 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79060 GHz -51.30 dBm -38,30 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.55770 GHz -46.40 dBm -33.40 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.84627 GHz -50.46 dBm -37.46 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.61282 GHz -47.83 dBm -34.83 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm  Offset 4.90 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit PAR Limit
INE_ARS I3 10 deRR S JINE ABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
- s 0 dem I — P
[PPSR PP P b, VRSP Yy P
e
-0 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.33383 MHz -53.95 dBm -40.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 899.41279 MHz -53.96 dBm -40.96 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69843 GHz -50.40 dBm -37.40 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62636 GHz -54,33 dBm -41.33 de
1,790 GHz 3,000 GHz 1.000 MHz 2.96956 GHz -53.04 dBm -40,04 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.03045 GHz -53.38 dBm -40.38 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42071 GHz -39.38 dBm -26.38 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48771 GHz -44.14 dBm -31.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.41682 GHz -50.34 dBm -37.34 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.39633 GHz -50.34 dBm -37.34 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.60616 GHz -47.76 dBm -34.76 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.65449 GHz -47.84 dBém -34.84 dB
- — e p—
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Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm Offset 4.90 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
.10 4dpR—BPURIOUS | INE_ABS PARS
SPURIOUS_LINE_ABS
20 d8
30 d8
-40 dg
oy ! PR L - g
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 898.52804 MHz -54.02 dBm -41.02 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64665 GHz -54.47 dBm -41.47 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79020 GHz -51.26 dBm -38,26 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.55470 GHz -45.68 dBm -32.69 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.80239 GHz -50.57 dBm -37.57 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.65365 GHz -47.87 dBm -34.87 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901B

LTE Band 66 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
v
Ref Level 0.00 dBm  Offset 4.90 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PAR Limit
INE_ARS I3 10 deRR INE_ABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
- -40 dBm
ot A 50 dBm I e - A
[ PP S R, J I PRI PPy S P S
-0 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991.03198 MHz -53.85 dBm -40.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 807.16882 MHz -53.89 dBm -40.8% dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -51.52 dBm -38.52 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64560 GHz -54,30 dBm -41.30 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.94254 GHz -53,31 dBm -40,31 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.09738 GHz -53.26 dBm -40.26 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42021 GHz -39.34 dBm -26.34 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48571 GHz -44.66 dBm -31.66 db
9.000 GHz 13.000 GHz 1.000 MHz 12.85527 GHz -50.30 dBm -37.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.95038 GHz -50.36 dBm -37.36 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.34243 GHz -48.01 dBm -35.01 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.61991 GHz -47.85 dBm -34.85 d&
- m— e p—
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Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm Offset 4.90 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 859.17791 MHz -53.91 dBm -40.91 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.67674 GHz -54.19 dBm -41.19 dB
1,790 GHz 3,000 GHz 1.000 MHz 1,79020 GHz -52,65 dBm -39,65 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.55070 GHz -45.27 dBm -32.27 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.93938 GHz -50.32 dBm -37.32 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.62116 GHz -47.46 dBm -34.46 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901B

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm  Offset 4.90 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit PAR Limit
INE_ARS I3 10 deRR INE_ABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
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-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 921.22689 MHz -53,77 dBm -40.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 918.80310 MHz -53,93 dBm -40.93 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69283 GHz -51.41 dBm -38.41 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -54.45 dBm -41.45 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.98690 GHz -53,35 dBm -40,35 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.09940 GHz -53.21 dBm -40.21 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42171 GHz -40.00 dBm -27.00 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48121 GHz -44.40 dBm -31.40 db
9.000 GHz 13.000 GHz 1.000 MHz 12.84477 GHz -50.33 dBm -37.33 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.44532 GHz -50.18 dBm -37.18 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.63074 GHz -47.58 dBm -34.58 dBb 13.000 GHz 18,000 GHz 1.000 MHz 16.62616 GHz -47.82 dBm -34,82 d&
- — e p—
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Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.90 de Mode Auto Sweep
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 880.50725 MHz -53.82 dBm -40.82 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65995 GHz -54.41 dBm -41.41 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.79538 GHz -53,35 dBm -40,35 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.54120 GHz -44.67 dBm -31.67 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42682 GHz -50.22 dBm -37.22 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.63241 GHz -47.86 dBm -34.86 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901B

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
v
Ref Level 0.00 dBm  Offset 4.90 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 911.04698 MHz -53.84 dBm -40.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 969.09285 MHz -53.93 dBm -40.93 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69808 GHz -43.87 dBm -30.87 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64560 GHz -54.38 dBm -41.38 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.90101 GHz -53,11 dBm -40,11 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.03972 GHz -53.25 dBm -40.25 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42221 GHz -40.15 dBm -27.15 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.47671 GHz -44.,32 dBm -31.32 db
9.000 GHz 13.000 GHz 1.000 MHz 12.42782 GHz -50.35 dBm -37.35 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.34983 GHz -50.29 dBm -37.28 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.90163 GHz -47.81 dBm -34.81 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.62032 GHz -48.08 dBm -35.08 dB
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Ref Level 0.00 dBm
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purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 865.96452 MHz -53.84 dBm -40.84 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67219 GHz -54.34 dBm -41.34 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -39,95 dBm -26,95 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.53171 GHz -45.08 dBm -32.08 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.81027 GHz -50.39 dBm -37.39 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.91663 GHz -47.95 dBm -34.95 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901B

LTE Band 66 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
v
Ref Level 0,00 dBm  Offset 4.90 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4,90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (3 Limit
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 867.90355 MHz -53.83 dBm -40.83 dB 30,000 MHz 1,000 GHz 1.000 MHz 886.32434 MHz -53,92 dém -40.92 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -46.81 dBm -33.81 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -54,18 dBm -41.18 dB
1,790 GHz 3,000 GHz 1.000 MHz 2,99093 GHz -53,18 dBm -40,18 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,08206 GHz -53.04 dBm -40,04 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.42271 GHz -39.84 dbm -26.84 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.47221 GHz -44,05 dBm -31.05 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.39083 GHz -50.33 dBm -37.33 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.84677 GHz -50.40 dBm -37.40 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.63440 GHz -47.81 dBm -34.81 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.60449 GHz -47.83 dBm -34.83 dB&
- m— - m—
L JL J i L JL J L

Dater B APR.2019 17:00:42

Date: 8 APR 2019 17:05:57
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Ref Level 0.00 dBm Offset 4.90 de
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@1 AvgPwr
Limit rwrk PARS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 895.53473 MHz -53.91 dBm -40.91 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.64350 GHz -54.48 dBm -41.48 dB
1,790 GHz 3,000 GHz 1.000 MHz 1,79706 GHz -50,06 dBm -37.06 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.52221 GHz -45.50 dBm -32.50 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.82727 GHz -50.40 dBm -37.40 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.62199 GHz -47.69 dBm -34.62 dB
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Report No. : FG932901B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0027
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0035
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0007
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG932901B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0068
30 Normal Voltage 0.0050
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0063
-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0057
-30 Normal Voltage 0.0081
20 Maximum Voltage 0.0054
20 Normal Voltage 0.0071
20 Battery End Point 0.0002
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.
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saronas. FCC RF Test Report

Report No. : FG932901B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0019
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0034

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0034
20 Battery End Point 0.0037

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG932901B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0066
30 Normal Voltage 0.0086
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0068

-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0082
-30 Normal Voltage 0.0063
20 Maximum Voltage 0.0093
20 Normal Voltage 0.0020
20 Battery End Point 0.0082

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG932901B

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0026
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0007
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG932901B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2 / 20MHz / QPSK
Frequency ERP Limit O_ve_r S-G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)

3741 -55.20 -13 -42.20 -67.46 2.641 14.90 H

5613 -46.70 -13 -33.70 -58.56 2.94 14.80 H

7482 -52.51 -13 -39.51 -62.28 3.39 13.16 H

Middle

3741 -54.27 -13 -41.27 -66.53 2.64 14.90 \%

5613 -50.15 -13 -37.15 -62.01 2.94 14.80 \%

7482 -51.92 -13 -38.92 -61.69 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

LTE Band 5/ 10MHz / QPSK
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)

1666 -61.84 -13 -48.84 -65.08 1.11 6.50 H

2498 -58.66 -13 -45.66 -61.28 1.43 6.20 H

3330 -59.77 -13 -46.77 -64.21 1.71 8.30 H

Middle

1666 -61.54 -13 -48.54 -64.78 1.11 6.50 \%

2498 -56.34 -13 -43.34 -58.96 1.43 6.20 \%

3330 -59.53 -13 -46.53 -63.97 1.71 8.30 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 / 20MHz / QPSK
Frequency ERP Limit O_ve_r S-G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)

5052 -59.38 -25 -34.38 -69.59 3.03 13.24 H

7576 -57.12 -25 -32.12 -66.57 3.56 13.01 H

10104 -58.50 -25 -33.50 -68.02 3.92 13.44 H

Middle

5052 -58.64 -25 -33.64 -68.85 3.03 13.24 \%

7580 -50.29 -25 -25.29 -59.74 3.56 13.01 V

10104 -58.78 -25 -33.78 -68.30 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

LTE Band 12/ 10MHz / QPSK
Frequency ERP Limit Qvgr S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)

1410 -58.40 -13 -45.40 -64.42 1.40 9.57 H

2114 -45.01 -13 -32.01 -52.42 1.87 11.44 H

2812 -63.29 -13 -50.29 -72.18 2.31 13.35 H

Middle

1410 -60.75 -13 -47.75 -66.77 1.40 9.57 V

2116 -52.01 -13 -39.01 -59.42 1.87 11.44 V

2812 -63.53 -13 -50.53 -72.42 2.31 13.35 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 66 / 20MHz / QPSK

Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)
3471 -47.23 -13 -34.23 -57.97 2.604 13.34 H
5208 -52.54 -13 -39.54 -63.05 3.011 13.52 H
6942 -54.58 -13 -41.58 -64.78 3.271 13.47 H
Middle
3471 -52.56 -13 -39.56 -63.30 2.604 13.34 \%
5208 -53.39 -13 -40.39 -63.90 3.011 13.52 V
6942 -54.17 -13 -41.17 -64.37 3.271 13.47 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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